
 

INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
We Protect Hoosiers and Our Environment. 

 100 N. Senate Avenue  •  Indianapolis, IN 46204  
 

(800) 451-6027   •  (317) 232-8603  •  www.idem.IN.gov 
  

 Eric J. Holcomb                      Bruno L. Pigott  
 Governor Commissioner   

 

An Equal Opportunity Employer 
  

Recycled Paper 
  

 

Notice of 30-Day Period for Public Comment 
 

Dear Sir or Madam, 
 
The purpose of this letter is to notify you that a draft of the Maria Creek Total Maximum Daily Load 
(TMDL) report is available for public comment and to invite you to attend a virtual stakeholder meeting for 
the Maria Creek Watershed Draft TMDL. The 30-day public comment period for the Draft Maria Creek 
[...]
SepticSmart Homeowners program, one in five U.S. homes has a septic system (U.S EPA, 2018). Local 
health departments regulate onsite residential sewage disposal systems via designated authority from the 
Indiana Department of Health (IDOH) (410 IAC 6-8.3). More than 800,000 onsite sewage disposal 
systems are currently used in Indiana. Local health departments issue more than 15,000 permits per year 
for new systems and about 6,000 permits for repairs (IDOH, 2020). 

Septic systems typically consist of a septic tank to settle out and digest sewage solids followed by a 
system of perforated piping to distribute the treated wastewater for absorption into the soil, also known as 
the drainfield. The septic tank holds the wastewater to allow for separation of solids, fats, oil, and grease. 
The septic tank also contains microorganisms that aid in breaking down sludge and removing some 
contaminants from the wastewater. The drainfield allows for further removal of remaining contaminants 
through soil filtration.  



Maria Creek Watershed TMDL Report 

 

54 
 

Regular maintenance of septic systems, such as frequent inspections and pumping of the septic tank, is 
important to ensure the system is functioning safely and effectively. Septic systems that are properly 
designed and maintained should not serve as a source of contamination to surface waters. However, a 
septic system may fail if it is not properly installed or maintained or if it is installed in an unsuitable soil 
type as discussed in Section 2.3.2. A septic system that is not functioning properly may inadvertently 
contaminate groundwater and surface water due to elevated levels of nutrients and bacteria that can be 
found in untreated or inadequately treated household wastewater. A septic system is considered failing 
when the system exhibits one or more of the following: 

1.  The system refuses to accept sewage at the rate of design application thereby interfering with the 
normal use of plumbing fixtures. 

2.  Effluent discharge exceeds the absorptive capacity of the soil, resulting in ponding, seepage, or 
other discharge of the effluent to the ground surface or to surface waters. 

3.  Effluent is discharged from the system causing contamination of a potable water supply, 
groundwater, or surface water. 

The general sewage disposal requirements (410 IAC 6-8.3-52) in the residential onsite sewage systems 
rule state that:  

• No person shall throw, run, drain, seep, or otherwise dispose into any of the surface waters or 
groundwaters of this state, or cause, permit, or suffer to be thrown, run, drained, allowed to seep, 
or otherwise disposed into such waters, any organic or inorganic matter from a dwelling or 
residential onsite sewage system that would cause or contribute to a health hazard or water 
pollution.  

• The: (1) design; (2) construction; (3) installation; (4) location; (5) maintenance; and (6) operation; 
of residential onsite sewage systems shall comply with the provisions of this rule.  

The violations and permit denial and revocation section (410 IAC 6-8.3-55) of the residential onsite 
sewage system rule states that:  

• Should a residential onsite sewage system fail, the failure shall be corrected by the owner within 
the time limit set by the health officer. 

• If any component of a residential onsite sewage system is found to be: (1) defective; (2) 
malfunctioning; or (3) in need of service; the health officer may require the repair, replacement, 
or service of that component. The repair, replacement, or service shall be conducted within the 
time limit set by the health officer.  

• Any person found to be violating this rule may be served by the health officer with a written order 
stating the nature of the violation and providing a time limit for satisfactory correction thereof. 

A comprehensive database of septic systems within the Maria Creek watershed is not available; therefore, 
the rural population of each subwatershed was calculated to obtain a general representation of the number 
of systems. The U.S. Census provides the total number of people within a county as well as the total 
urban and rural population of the county. Subwatershed population is estimated by using the census block 



Maria Creek Watershed TMDL Report 

 

55 
 

population found within each area. It is assumed that the numbers of septic systems in the subwatersheds 
are directly proportional to rural household density. An additional estimate of septic systems can be made 
using the 1990 US Census, as that is the last census that inventoried how household wastewater is 
disposed. The rural households in the Maria Creek subwatersheds are shown in Table 24, along with a 
calculated density (total rural households divided by total area). The rural household density can be used 
to compare the different subwatersheds within the Maria Creek watershed (U.S. Census Bureau, 2012). 

Table 24: Rural and Urban Household Density in the Maria Creek Subwatersheds 

Subwatershed County 
Area of 

County in 
Subwatershed 

(mi2) 

County 
Households 

in 
Subwatershed 

Urban 
Households 

Rural 
Households 

Urban 
Household 

Density 
(Houses/mi2) 

Rural 
Household 

Density 
(Houses/mi2) 

Cotton Branch 
Knox 23.22 218 0 218 

0.0 9.4 
Total 23.22 218 0 218 

Tilley Ditch 
Knox 22.17 206 0 206 

0.0 9.3 
Total 22.17 206 0 206 

Marsh Creek 
Sullivan 12.75 76 29 47 

7.6 3.7 Knox 11.07 192 152 40 
Total 23.82 268 181 87 

Headwaters 
Maria Creek 

Sullivan 17.49 70 0 70 
0.0 8.2 Knox 9.85 155 0 155 

Total 27.34 225 0 225 
 
A report by the Indiana Advisory Commission on Intergovernmental Relations (ACIR) surveyed county 
health department officials statewide from 2016 to 2017. Of the 444 unsewered communities reported 
statewide, the study was able to identify 192 of those communities where at least 25 percent of the 
individual wastewater treatment systems were failing. Unsewered communities were defined as 
“contiguous geographical areas containing at least 25 homes and/or businesses that are not served by 
sewers” (Palmer et. al, 2019). Table 25 reports unsewered communities by counties relevant to the Maria 
Creek watershed. 

Table 25: Unsewered Residences/Businesses Reported by County in 2016-2017 

County Unsewered 
Communities Residences Businesses 

Sullivan 8 530 14 
Knox 7 497 13 

2.6.2 Urban Stormwater 

In areas not regulated under the NPDES construction stormwater, industrial stormwater, or MS4 
programs, as discussed in Section 2.8.3, stormwater run-off from developed areas is not regulated under a 
permit and is therefore a nonpoint source. Run-off from urban areas can carry a variety of pollutants 
originating from a variety of sources. Potential sources of E. coli in urban stormwater include pet waste, 
urban wildlife waste, homeless encampments, leaking sanitary sewers exfiltrating to storm drains, 
combined and sanitary sewer overflows, failing septic systems and more (Clary et al., 2014). Depending 
on the amount of developed, impervious land in a watershed, urban nonpoint source inputs can result in 



Maria Creek Watershed TMDL Report 

 

56 
 

localized or widespread water quality degradation. The percent and distribution of developed land in the 
Maria Creek watershed is discussed in Section 2.1. However, inputs from urban sources are difficult to 
quantify. Estimates can be made of residential areas that may be a source of pollutants of concern. These 
estimates provide insight into the potential of urban nonpoint sources as important sources of TSS and E. 
coli in the Maria Creek watershed.  

 
Figure 20: Municipalities in the Maria Creek Watershed 

  



Maria Creek Watershed TMDL Report 

 

57 
 

2.8 Point Sources  
This section summarizes the potential point sources of E. coli and TSS in the Maria Creek watershed, as 
regulated through the National Pollutant Discharge Elimination System (NPDES) Program. As authorized 
by the CWA, the NPDES permit program controls water pollution by regulating facilities that discharge 
pollutants into waters of the United States. Point sources with NPDES permits within the Maria Creek 
watershed include municipal wastewater treatment plants (WWTPs), a public water supply, surface and 
underground coal mining operations, and construction sites. A summary of the potential point sources of 
E. coli and TSS in the Maria Creek watershed, including an overview of the facilities and wasteload 
allocations (WLAs), is provided in Appendix G.  

2.8.1 Municipal Wastewater Treatment Plants (WWTPs) 

Municipal Wastewater Treatment Plants (WWTPs) that discharge wastewater through a point source to a 
surface water of the state are required to obtain a municipal NPDES wastewater permit. Some of the 
functions of a WWTP include sewage treatment and industrial waste treatment. Municipal wastewater 
facilities are required to disinfect their effluent for E. coli during the recreational season (April 1 to 
October 31) in accordance with 327 IAC 5-10-6. WWTPs are critical for maintaining public sanitation 
and a healthy environment. However, WWTPs may discharge wastewater with elevated concentrations of 
pollutants into streams. Municipal wastewater permits include effluent limitations that are derived using 
water quality criteria developed to protect all designated and existing uses of the receiving water body 
and/or any more stringent technology-based limitations. There are three active WWTPs that discharge 
wastewater within the Maria Creek watershed (Table 26 and Figure 21). 

The Freelandville Regional Sewer District operates a minor municipal WWTP (IN0064513). The WWTP 
is a Class I, 0.088 MGD bio-mechanical treatment facility consisting of Sequencing Batch Reactors with 
associated appurtenances including a mechanical cleaned bar screen, main lift station, blowers and 
diffusers for aeration and sludge digestion, decanters, ultraviolet light disinfection, influent and effluent 
flow metering aerobic sludge digestion, sludge dewatering equipment, and step aeration. The system is 
comprised of 100 percent separate sanitary sewers by design with no overflow or bypass points. The 
facility has one outfall (Outfall 001) that discharges to an unnamed tributary of Maria Creek. The 
receiving water has a seven day, ten year low flow (Q7,10) of 0.0 cubic feet per second at the outfall 
location. 

North Knox School Corporation operates a minor semi-public WWTP at North Knox High School 
(IN0041084). The WWTP is a Class I, 0.022 MGD extended aeration treatment facility consisting of an 
influent bar screen, a surge tank, an aeration tank, a secondary clarifier, rapid sand filters, chlorination 
and dechlorination facilities and an effluent flow meter. Final sludge is hauled off-site for disposal. The 
system is comprised of 100 percent separate sanitary sewers by design with no overflow or bypass points. 
The facility has one outfall (Outfall 001) that discharges into Tilley Ditch. The receiving water has a 
seven day, ten year low flow (Q7,10) of 0.0 cubic feet per second at the outfall location. 

North Knox School Corporation also operates a minor semi-public WWTP at North Knox Intermediate 
School (IN0041092). The WWTP is a Class I, 0.005 MGD extended aeration treatment facility consisting 
of an influent surge tank, an aeration tank, a settling tank, rapid sand filters, chlorination/dechlorination 
and an effluent flow meter. The system is comprised of 100 percent separate sanitary sewers by design 



Maria Creek Watershed TMDL Report 

 

58 
 

with no overflow or bypass points. The facility has one outfall (Outfall 001) that discharges into an 
unnamed tributary of Maria Creek. The receiving water has a seven day, ten year low flow (Q7,10) of 0.0 
cubic feet per second at the outfall location. 

Effluent from these facilities are potential point sources of E. coli and TSS. As discussed in Section 1.2, 
the TMDL target value for TSS is 30.0 mg/L or interpreted from current permit limits. The TMDL target 
value for E. coli is the 235 counts/100 mL single sample maximum component of the water quality 
standard. These target values can be used to establish potential permit limits. Flows used to calculate 
pollutant loads from each treatment plant are estimated based on current flow data from data monitoring 
reports (DMR) or design flows from the facility permits when actual flow data is not available. Pollutant 
concentrations used to calculate wasteloads from each treatment plant are based on known technological 
limitations of the facilities. 

The facilities’ permit effluent limits for E. coli and TSS are used to determine wasteload allocations for 
each treatment plant. The effluent limit for TSS is set at the NPDES permit limit of 12 mg/L monthly 
average for the Freelandville Regional Sewer District. The effluent limit for TSS is set at the NPDES 
permit limit of 30 mg/L winter monthly average for the North Knox High School WWTP and North Knox 
Intermediate School WWTP. The effluent limit for E. coli is set at the 235 counts/100 mL single sample 
maximum component of the water quality standard for all three facilities. Average design flow was 
determined from information reported by the facility during the permitting process. Compliance with 
current NPDES permit limits for each facility is consistent with the assumptions used to determine WLAs 
in the TMDL for protection of applicable water quality standards. 

Table 26: Municipal Wastewater Treatment Plant Facilities Discharging within the Maria Creek 
Watershed 

 

  

Subwatershed Facility Name Permit 
Number AUID Receiving Stream 

Average 
Design Flow 

(MGD) 

Tilley Ditch Freelandville Regional 
Sewer District IN0064513 INB11I2_T1001 Tributary of Maria Creek 0.088 

Tilley Ditch  North Knox High 
School WWTP IN0041084 INB11I2_T1004 Tilley Ditch 0.022 

Cotton Branch 
North Knox 

Intermediate School 
WWTP 

IN0041092 INB11I4_02 Tributary of Maria Creek 0.005 



Maria Creek Watershed TMDL Report 

 

59 
 

 
Figure 21: Municipal Wastewater Treatment Plant Facilities Discharging within the Maria Creek 

Watershed 

 



Maria Creek Watershed TMDL Report 

 

60 
 

Permit Compliance 

Table 27: Summary of Municipal Wastewater Treatment Plant Permit Compliance in the Maria Creek Watershed for the Five-Year Period of 
2016-2020. 

Subwatershed Facility 
Name 

NPDES 
Permit 

Number 
Stream Inspections for the  

Last Five Years 
Water Quality Violations for the Last Five Years 

Outfall Month Year Parameter Type Exceedance 

Tilley Ditch 

Freelandville 
Regional 
Sewer 
District 
WWTP 

IN0064513 Tributary of 
Maria Creek 

Inspected by IDEM: 
11/7/2017: Violations Observed 
1/29/2018: Violations Observed 
11/1/2018 Violations Observed 
2/24/2020: Violations Observed 

001 
001 

Jan. 
April 

2019 
2019 

DO 
E. coli 

Daily Avg. Min. 
Mo. Geomean 

-13% 
50% 

North Knox 
High School 

WWTP 
IN0041084 Tributary of 

Tilley Ditch 

Inspected by IDEM: 
1/13/2016: Violations Observed 
11/3/2016: Violations Observed 

10/31/2017: Violations Observed 
11/8/2018: Violations Observed 
3/11/2020: Violations Observed 

001 
001 
001 
001 
001 
001 

April 
May 
April 
Aug. 
Aug. 
April 

2016 
2016 
2017 
2018 
2018 
2019 

E. coli 
E. coli 
E. coli 

NH3-N (lbs/d) 
NH3-N (lbs/d) 

E. coli 

Daily Max. 
Mo. Geomean 
Mo. Geomean 
Max. Wk. Avg. 

Mo. Avg. 
Mo. Geomean 

930% 
34% 
3% 

240% 
35% 
13% 

Cotton Branch 

North Knox 
Intermediate 

School 
WWTP 

IN0041092 Tributary of 
Maria Creek 

Inspected by IDEM: 
1/13/2016: Violations Observed 
11/3/2016: Violations Observed 
10/31/2017: Potential Problems 
11/8/2018: Potential Problems 
3/11/2020: Violations Observed 

001 
001 
001 
001 
001 
001 
001 
001 
001 
001 
001 
001 
001 
001 

March 
March 
March 
March 
April 
April 
April 
April 
Dec. 
May 
May 
May 
April 
April 

2016 
2016 
2016 
2016
2016 
2016 
2016 
2016 
2019 
2016 
2016 
2016 
2017 
2019 

NH3-N (lbs/d) 
NH3-N (lbs/d) 